L661 IPIEWN

Q0 - 2400 -

OWNER'S MANUAL
TION, OPERATION & TENANCE




COUNTY HIGHWAY 27 EAST P.O. 458 MT. LAKE, MN 56159
PHONE GENERAL ~ (507) 427-3133 FAX  (507) 427.-3640"
PHONE  SALES  (800) 7958551 . FAX (507) 4272364
FOR SERVCE PARTS CALL ~ (800) 795-8551-° . FAX (507) 427;2364

'WEBSITE:  http://www.balzerinc.com

E-mail: balzer@balzerinc.com




—

o " Operation..
B ,_Set-Up:& Assembly......

- Reference Brawmgsfa_ - Service
Main Housing Models 2200—2400-2500
Main Housing Models 2650
Belt Tlghtener 1(}"’ e EE T AR Deer LA )
Drive Lme Assembly Models 2200 2500 B

oo Pl TypeHltch ................ L A RSN AR ER R LT ‘
deetIackAssembly et s ereerenes
JackStand....................,............4.........._.-...A,.,..-.‘..-_..,‘;...-..;,.._.._.;._'.,._.‘..-..,'.,._...,,.}.,_.3.._........_...'T._.,,..,
Caster Arm ASSemblY.........oovrereceeeseeceonace et SOt/ S

- FultMount Parts Conventional ShredderZZOO—ZﬁSO....,...........'. ..............................................

'Sem1~MountPart52200 250 e e R S I

Wheel ArmAasemblyRemcva’ble....,..._..,;-.,..-...f~.‘-.‘...-‘..;.‘....; ....... hpdeeniiind
10” Dia. Cylinder Assembly Models 2200 - 2650 oseesesess oo sesseesssan e
10” Dia. Cylinder Assembly Models 2200 - 2650 Parts 1 SRS UOTOU RO L PP PoC By o
1-3/8-21 PTORA2 (1000 RPM) - Pull Type Unit-.......... e e e et
1-3/8-20 PTORA2 (1000 RPM) - Pl TYPE Uit -....ooeecenrrmirmssseni st SUURUOIN: )
1-3/8-21 CV PTORAZ2 - Pull Type Unit - (IOOORPM) ............... :
1-3/4-20 CV PTORAZ2 - Pull Type Unit - w(LO00RPM)......oooomimmivmrrmsemaimcmnsnrsnmsssnsmessties s sioneee
-3/4—20PTORA2(1000RPM) ‘Semi Mount+ Pull Type Unit -......ccocovnneee et rashere s
Gearbox - 1000 RPM(1: 1R1I0) 1500 ROOE SPEEL......covevverusrmrossssssrismrusasbemmspprismsssiasissss s ovists e
‘Gearbox - 1000RPM (1 1.35Ratio) 2000 Rotor Speed............ivverereerne. et st DIV ¢
Gearbox - 1000RPM (1: 147Rat10)1750RotorSpeed....-..........................................................; ..... !
1-3/8-21 CVPTORAZ2 - Pull Type Unit - Semi Mount (1000 RPM) oo smnnssnes




Congratulations on your selection of a Balzer Shredder. This shredder.is one ofth most economical
eans of chopping crop residue. It has been designed to provide: years of profitable
\ service. To insure maximum ‘performance:of your shredder; itis ‘mandatory that.
" study the owner’s manual and follow its recommendations. Proper operetmn and maintenance
are essential to maintain and maxnmze the machme llfe and to prevent injury or damage _

It is the _owner $ responsnbll:ty to:

*Operate and maintain this shredder in a safe manner and in accordance thh all
local, state, and federal codes, regulatlons and/or laws and in comphance w1th on- prod
and these mstmc’aons

;. "‘Make sure that all personnel havé read this owner’s manual and thorou' hI 1
' and cerreet operatmg, mstallatxon, and mamtenance procedures

*Make sure the shredder is setup correctly before being placed in service and at regular
intervals thereafter serviced in accordance with procedures outlined in this manual Thns isimportant
in prometing safe and efficient operations of this ¢ equl pment Con e / elanﬁcanon
required on operatmg this shredder. :

="Fulﬁll ail- warranty obhgatmns 50 as not to vmd the warra.ntles
* This machine is warranted as:stated in this manuaI A reglstratmﬂ card is grov;ded and is te be f lled:

out by your dealer, and promptly retumed to the f'actory This card prov:des a ready reference for you in
secunng wananty . _ G s

The serial number and 1dent1ﬁcatlon tag is located on the front of the right. pomon of tl’leurut PIease
refer to these numbers when parts or warranty communication is necessary. BalzerInc: reserves the right
to make product improvements to the eqmpment at any time. . e T

PLEASE FILL IN THE FOLLOWING INFORMATION FOR YOUR RECORDS:

Date of purchase -

Owner’s name

Dealer’s name

Serial No./identification No.

;.’dependable
- thoroughly .



':addrtlonal warranty or obhgatron o

-CERHHCAIE OF GENERAL EQUIPAJENT WARRANT Y

‘Balzer Inic."s dealer or distributor of the Product during regular working hours “This Warranty !

WARRANTY HMNUFACTURER

Dealer or Drstnbutor understands and’ agrees that Manufacturer extends onIy the followmg ¥

customers. In'the event Dealer or Drstnbutor extends any “additional warranty (such as by enlarging the scope

or penod of warranty or undertaking 4 warranty of merchantability or fitness for any particular purpose) or any
other obligation whatsoever. Dealer or Distributor shall: (1) be solely responsible therefor; (2) have no
recourse against Manufacturer thereof; and (3) defend, indemnify and hold Mantifacturer harmless agamst any
claim or cause of action whatsoever ansmg out of or occasroned by, Dealer or Dlstnbutor s extensron of said

Balzer Inc ‘warrants new Products sold by it to be free’ from defects in matenal or. workmanshrp for a
period of one (1) year after date of delivery to the first user and' subject ‘to the following conditions; Balzer
Inc’s obhgatlon and llablhty under this Warranty i is expressly limited to repairing or replacing at BalzerInc.’s -
'optron ‘any ‘parts which ‘appear to- ‘Balzer Inc. 'upon mspectron to have: been- defective in material or
workmanshrp Such parts shall be provrded at'no cost to user, af the busmess establishmient of the authonzed

to component parts or accessories of Products not manufactured by Balzer Inc. and which carry the warranty of -
the manufacturer thereof, or to normal maintenance (such as tune»up) or normal maintenance parts (such as oil
filters). Replacement or repair parts inistalled in ‘this Product covered by this Warranty are warranted only for
the remainder of this Warranty as if such parts were original components of said Product. BALZER INC.

: MAKES NO OTHER WARRANTY, "EXPRESS OR:IMPLIED, AND M}KES NO WARRANTY OF
'MERCHANTABILITY OR F’I’I‘NESS FOR' ANY PARTICULAR PURPOSE o R

Balzer Inc.’s obhgatron under this Warranty shall not include any transportatron charges cost of
mstallatxon duty taxes orany other charges whatsoever, or:any ‘liability: for' direct; indirect; incidental or -

-consequentral damage or delay. If requested by Balzer Inc. Products or parts for which a- warranty: claim is

made are to be returned transportation prepaid to Balzer Inc. Any improper use, including operation-after
discovery of defective or wom parts, operation beyond rated capacity, substitution or parts not approved by
Balzer Inc. or any alteration or repair by others in such manner as ln Balzer Inc.’s Judgment affects the
Products matenally and adversely, shall vord ﬂus Warranty S : :

“NO EMPLOYEE OR REPRESENTATIVE IS AUTHORIZED TO CHAN GE THIS WARRANTY IN
ANY WAY OR GRANT ANY OTHER WARRANTY UNLESS SUCH CHANGE IS MADE IN
WRITING AND SIGNED BY AN OFFICER OF BALZER INC. AT ITS HOME OFFICE.”

LIABILITY FOR DELAYS

No liability shall attach to Manufacturer or direct, or indirect, incidental or consequentlal damages or
expenses due to loss, damage, detention of delay in dehvery of Products resultmg from acts or delays
beyond its control.




SAFETY SIGNS

SAFETY SIGNS ARE IMPORTANT

Safety signs or decals provide very

important information and instructions designed
to alert you to dangers and hazards that can be
- present during operation of this equipment.
However, safety sign instructions must be read,
understood and followed to be effective.

REPLACEMENT OF SAFETY SIGNS

Safety signs or decals must be kept clean
and readable. If they become unreadable for any
reason, they must be replaced with an identical
replacement decal. Safety decals must also be
replaced if parts are repaired or replaced with
new parts. that do not already include the
necessary safety decals.

APPLICATION OF SAFETY DECALS

Surface preparation is very important for
safety decais to properly adhere. Grease, oil and
dirt must be removed and the surface must be
smooth and dry.

Most decals have a split backing which is
meant to be removed from the split outward. To
apply the decals follow these procedures:

1. Position the decal in the proper location
and hold firmly over the largest portion of
backing.

2. Use one hand to hold the decal in position,
with the other hand carefully roll the loose end
over and peel the backing outward. When the
backing is removed as described and shown (Fig.
1), with even and gradual pulling, the decal will
roll onto the surface smooth and wrinkle free.

3. With the smallest portlon of the decal
attached, the same procedure can be. applzed to
the other half. SO

4. When the decal has been attached in
place, use a cloth or soft paper towel to burnish
the decal onto the cleaned surface. Work gently
from the middle outwards to avoid creatmg any
wrinkles. :

Fig. 1
- O\ C
REPLACEMENT DE_CALS

Order replacement decals by part number

through' your nearest dealer. Part numbers are -

printed on each decal or refer to the decal page of
this manual. _



|l ROTATING DRIVELINE
CONTACT: CAN CAUSE DEATH
- KEEP - AWAY.

00 NOT OPERATE. WITHOUT

o ] "DANGER”
10744 :
.“W. | I3 R S B . .
ARNING . - wall driveling fuords, fractor
e " ond: squipment” shieldg Tn place
adriniines dicurty oltoched
- al hﬂl ands’ o .
. edrinine guords Thal fum
|} . fresly. on-drivaling. .
[T 15295
—

o 1se95 -
12794 7, f D]ANGER

- RED

REFLECTOR AR

14175
“DANGER”

8154




OBSERVE AND FOLLOW ALL SAFETY PROCEDURE TO PREVENT
- PERSONAL INJURY OR DAMAGE TO THE MACHINE

1. This machine must be operated and serviced
by qualified persons who have thoroughly read
and understand this operator’s manual and the
safety signs on the machine.

- 2. Read and follow instructions on all decals.

3. Never operate shredder with any guards or

shields not in place. Replace missing or damaged

shields.

4. Be sure the front flipper shields are in place
and swing freely prior to operation.

5. Keep hands and feet away from all moving
parts,

6. Never wear any loose clothing when working
around moving parts.

7. Keep children away from machinery.
8. Never leave shredder operating unattended.

9. Never allow anyone to ride any place other
than the tractor’s seat.

10. Do not stand infront, behind, or along side of
the machine when the cylinders are turning,

11. Wait for movement of cylinders to stop
before servicing or opening of the shields on the
shredders.

12. Block wheels securely when machine is to be
parked on an incline.

13. Periodically check for loose or missing
hardware and tighten or replace as needed.

14. Do not work under the shredder for servicing

~ of cutting knives or other reasons unless the

machine has been safely blocked up and the PTO
has been disconnected.

15. Replace any parts which show signs of
excessive wear, crackmg or likely failure, with
ongmal equipment service parts.

16. Make certain that everyone and 'e'v'ery\thin'g is

cleared before starting the engine or operat:on of

the shredder.

17. Always start up the unit slowly and gradually _

bring it up to speed in order to check for
abnormal operation.

18. If the shredder develops abnormal noises or

excessive vibration, stop the unit at once and
safely determine and-correct the cause.

19. When parking always lower the shredder and
block the wheels. .

20. Insure tire pressure is 20 PSI maximum.

21. Hydraulic fluid pressure can be very
dangerous and can cause serious personal injury.
Be sure to relieve  all pressure before
disconnecting hydraulic lines.

22. Fluid escaping from a very small hole can be
almost invisible. Use a piece of cardboard or
wood, not your hand to search for leaks.

23. If injured by escaping hydraulic fluid, seek
immediate medical attention, serious infection
or medical reaction may develop.

24. Always use a safety chain between towing
vehicle and shredder when transporting.



IMPORTANT INFORMATION

If shredder must be off the ground to install
\ any equipment, be sure to safely block it
up. Be certain that entire area is safe
before doing any maintenance.

WHEEL ARM ASSEMBLY

Remove hardware bag from the box of parts.
The bag contain hardware for attaching the two
arms.

Position the wheel arms on the rockshaft,
with the tire towards the either middle or out 51de
for the desured oW spacmg

T' n'e should be mﬁated to 15-20 PSI

HYDRAULIC CYLINDER OR RATCHET
JACK

Install a Standard agricultural 3x8 hydraulic
cylinder compatible ratchet jack between the lug
on rockshaft and the lug on top of the housing.

HOSE STAND

Remove the right bolt from the top of the
gearbox shield and install the hose stand. Run the
hydraulic hoses though the tractor. The stand is
located in the box of part.

RECOMMENDED TORQUE IN FOOT-
POUNDS COARSE AND FINE THREAD
GRADE 5 BOLTS

DIA TORQUE DIA TORQUE
1/4 10 o716 111

5/16 18 58 173

3/8 39 3/4 290

7/16 58 78 500

12 87 1 620
IMPLEMENT JACK OR STAND

The implement jack or stands are:in the box
of parts. The implement jack is required on all
pull type shredders. The jack stands are requxred
on seml-mount & fult shedders. e

Install as shown in 111ustrat10n below

Remove hinging guards and two roll pins from
the box of patts, and
“locate the .tow. hinge
| rods. Each are about half
[ the total length of the
‘shredder. Install rods
from the out side of the
shredder in-ward. Slide
one hinge rod. halfway
" though the first tab while
positioning a hinging
guard between tabs. Slide rod through the guard
and repeat until all are in place. Install roll pin
between last tab and the end panel.

PIN PLACEMENT -




SUGGESTED MOUMNTING ADJUSTMENT
FOR FULL-MOUNT, SEMI-MOUNT, AND
PULL-TYPE.

i
%—_‘1- 31/ O
CAT Il 14.75" I
Cat I 18.75" _—m:{
i ¢
£
#10) . 1 Picturad abave is @ pull type shradder,

26" - ZYK S PTO DRI VES
. Pull type shredders require differeni length plo’s than de

full mouni or semi mouni shredders. He surez you hove the

DRAWBAR ADJUSTMENT . correcl PTO before running {he shredder. Megsure the PI0
P10 STYLE DIM A ond compere lhe dimensions to !he foillowing chart, If il does
$-3/87~6 SPLINE 14° not match, conlaet your dealer for the correct PTO.

1-3/8"-21 SPUNE 167
1-3/47-20 SPUNE 207

INPROPER PTO LENCTH CAN RESULT IN SZRIOUS
INJURY AND EQUIPMENT DAMAGE.

The diagrom  above thows ASAE signdord dimensions, COMPRESSED
Safe and proper eperciion is dependani an correct adjust- OVERALL
meni. Compare fhese dimensions fo your iraclor, and maks P/N UNIT RPM  SPLINE LENGTH
gny necessary adjusimenis. If ihese dimensions are not ‘ ’
possible an your iroclor, contact your decler for heip. %27023 Putl TYPE W/CLUTCH 540 1-3/B-6 43-1/2
: - XZ7024 PURL TYPL JCLUTCH 1000 1-3/8-21 49-1/2
SN ¥27025 PULL TYPE W/CLUTCH 1000. 1-3/4-20 49-1/2
: e | Xarose UL DYOE & WelncH 1000 1-3/8-31 i
- Y X27027 PU . -3f8- 1
FULL MOUNT (3 POINT) X37028 PULL TYPE CV W/CLUTCH 1000 1-3/4-20 51
Plefured above is @ full mount unll with The ' RS
required quick hitch. IS
' o PN WNIT RPN AN LENGTH
: ST ) : ¥70026 FULL AND SEMI MNT W/OLUTCH 1888 [-3/8-21 34-3/4
SEMI—MOUNT (2 POINT) WOE27 FULL AND SEMI MNT W/CLUTCH 1088 1-3/4-20  34-3/4

pictured gbave is @ semi~mount unil wilh lhe
required quick hifch.

16




75822 o XG5V 311S0aW0D - ROLLRKOS30 o/t | o -
13V 197d
TS _IMﬁEzi. ¢ P50 |
I TTM ‘ . o
NILJRIS0 | epaoem | ao|au %%\N ﬁ ﬁ\\%
; @peBi2 ADABZ Bsac 258242
! _ : pegie 9PL6¢ BR%Se qGg4e
w : pEGZLE 5Bi62 BAyre Gagic
ﬁ pEgLie FRLES waAze Fagie
W (8112091 (8] 8F52 (B 162l eraie I¥Bie pegie EQLBe pABe £5822
m (97)1c@d31 (B)9¥&e (B 1621 BEQAC AE8LC . Se84c - 2@i6z | @Esr | :wmmmmq
(21312091 (9)9FSe (8) IB2T 91182 eyl [RAES PG 15842
(2112891 (919FrG2 (Q)1621. Siv8e LEQAl 11 B oY aac psgie
dvad MO Y 4 =Sy
N 1N 1| L ONINTOW | 3l SONOW| LK HS&;Q e dcoviip Eﬁwww.wn@_mzm&”ﬁ.nz
Poye
e
) #8592 ARSI
i \\\MVI // ALz ppel
@ \\ ! @ , 3715 Y30034HS
bt - o H7 w . . _ \Mvﬂ
i % % iy e o 4 &
; Sl =0 % %
T =200 Do 1 SO M T
-7 N
\\*_r Tttty
m 4 N DO ST i A & ] als
. oo J715 J43003=Hs
_ e
__
M [ =] =] _mh Et&lm F7i m-.D .am.nﬂ\um M@(Mulp._w_t& ATwl Food

) . ' -~




LYOdSNVIL ¥TZTVE

HOLROST) | 3o eniMvag gegiz (&2
siuvd 404 ava (12)
‘930 PEXSE XS ‘
31cvoy TaALNG Moans (82) SOMILLId ONY SO J1NVE0AH (@)
NMOHS 10N LNE “030NTINT S13vd
- _ __ __ - T3I0N )
1 ~ . )
TSy o =T 3 NOILIS0Od 1H0dSMYeLE NOTLISOH LHOdSMYEL
I ¥ 575 tH X3~ TOET | 11| € _
Y S 675 04 XaH-I'N avgz | 11| ¥ !
vI0.1_HOLIH-NId Begie ! ¥ [ 8
.5 2 X VIO.1-NId 296551 | £1 8
2 X ¥/l 43L00 Nid Eapz | a9l ¢
2 X 271 00 xad-1108 EEE |
S 8. 271 OH XH-1PN BEGz | 9] B
NI INOW- 3LV 1d 2@822 | 1|81
TNOW JNT A0 t1ie2 [ T[T
STTWOOM .21 X.F A0 1822 | T |21 i
1 LIVHeon0s- IO 17027 | 1 8d !
"H'H LIviSao0d- INCW G2biz | T [¥1
THOCENYOL 1RV EINTD 11262 | 1 |5l
TOdSIVAL- WV Bizee | ¢ |91 |
THEVAGWR .52 1 TIIdS Preal | 2 |2l _
Wiy Gei8 | 2 ol
S E X.2/1 O XaH-L10g gszl__ |z |s1
BES X G2 =e0H Bavel 7 (92
(SLHvd ¥04)  9vE 95@5] 1|12 '
THORENVEL 50H- L0V SERIT T TR
VLI I50H Zh25] T |52
2 X 8175 tH XoH 108 G511 | 1 |72
5175 IV gaiavh 2551 z |52 '
D1/6 1 X3 W Gire M E !
RIOJSNVEL-ON T AvED PE8i2 | 1 |e2
BEXEZ X 5 daldviv Mg 3 18217 | ¢ 8z 1.
: _ _
t 1
1 ]
| ]
1 i
I 1
* B 7 1] EGATT 79 Gamz ] _
GERiZ [#Luvd] [ZUFLARIL B VoK LA




- Check 011 level, use a- good SAE 90 welght 011

w1th antl- foammg addltlves T

Grease U—_] omt every 10 hours of operatlon

Grease aﬁ PTO joints prior to operating and
after every eight hours of operation. Some PTO's

have a grease fitting for the'slide. Is'your PTQ: + ...+ «

doesn't, it should be pulled apart and the slide

cleaned and : greased occasmnally to msure e

proper and safe operation.:

Grease whee_l bearing every 50 hours of

operation(grease zerk located on'the wheel hub). | = . - ..

For maximum life and performance, the CV
body must be greased regularly. Lubricate with
the drive line in a straight position - up to 30
pumps of grease may be required.

The metal drive tubes must be greased to
operate properly.

" and weathenng RepIace all damaged f‘ro

Sh;eldmg is subject to’ damage from-' abuse

‘and - weathering. - Replace . all'>

* omponents and all shleldmg removed durmg
'-mamtenance SRS S

Do not use PTO: adapterS' with CV drive
lines. Rep]ace Special taper pin bolts only with

- -genuine - O.EM. Parts PeflOdlcaHY check
| ?’tlghtness ofnuts. =

| 'belt to obtam a;;:
3/8¢ deﬂect1on w1th AN
a 65 T.B force as shown by

the AITOW:,.

~ ATTENTION!

 Grease the six 2-3/16” flange bearing supporting

the four rotors every 800 to 1400 acres; or every
50 to 100 hours of operation with % ounce , NO

 MORE THAN 3 PUMPS SLOWLY GIVEN.

Grease the line shaft bearings in the same
manner as the above with NO MORE THAN
TWO PUMPS SLOWLY GIVEN.

Do not use a fast greasing gun because it may
dislocate the seal. . Grease the two couplings
between the rotors OfiCe every season.

13




IT IS THE POLICY OF BALZER INC. TO CONSTANTLY IMPROVE ITs PRODUCTS
WHENEVER IT IS PRACTICAL TO DO SO. THEREFORE, BALZER INC. RESERVES
THE RIGHT TO REDESIGN OR CHANGE ITS EQUIPMENT OR COMPONENT PARTS
THEREOF WITHOUT INCURRING THE OBLIGATION TO INSTALL OR FURNISH
SUCH CHANGES ON EQUIPMENT PREVIOUSLY DELIVERED.

INSTRUCTIONS FOR ORDERING PARTS

To enable our customer service department
to provide you with the correct replacement
parts promptly and accurately, follow the
ordermg xnstructlons as listed below.

Identlfy your equipment by serial number
whenever possible.

Use part numbers and descriptions from the
illustration drawings furnished to assist in
identifying the needed parts.

Owners, order all parts through your local
dealer.

Dealers must indicate company name,
shipping point and mailing address for
notification if different from shipping point,
State whether freight, express, parcel or other
handling is desired.

Address all orders for parts as follows:

BALZER INC.

CTY.RD. 27E.

P.O.BOX 458

MOUNTAIN LAKE, MN. 56159
PHONE 1-800-795-8551

14

INSTRUCTIONS FOR RETURNING
PARTS FOR ADJUSTMENT -

Dealers should inspect all parts when
received. Shortages or damage should be noted
by the carrier agent at the time the ‘parts dre
accepted. Shippers responsxbxhly ceases upon
delivery of shipment to customer in good order.
Claims for damage, loss, or malfunction are to be
reported within thirty (30) days for warranty
considerations.

All returned parts must have  return

authorization, a copy of the original packmg list

and transportation prepaid.



"8 [ X01206] | BOG 48X I"LG.HEXHD.

7 1 X17307] 1 | SHIELD,GEARBOX "~ . .
. X24508 | 1 | SHIELD, R.H: LNE SHAFT INSIDE (2500)
24 | X01602 FLATWASHER, 5/8 _ X31558 | 1 | SHIELD, RH. UNE SHAFT OUTSIDE (2500} -
23 | Xmado CLOCKWASHER §/8° = -~~~ |16 [~ X24507 [ -1 | ‘SHIELD, LH, LINE SHAFT INSIDE (2600 -
22 | %0129 BOLY, 5/8* X 2" LG, HEXHD GR.5 X31557 | 1 | SHIELD, LH. LINE SHAFT OUTSIDE (2500)
21 | XO2546 NUY, §/8° HEX HD TOPLOCK GR.8 %24508 | 1 | SHIELD, R.H. LINE SHAFT INSIDE (2400). .
20 | X01290{ - | BOLL 58X 1-1/2' LG, HEXHD - - X24512 | 1 | - SHIELD, RH; UNE SHAFT OUTSIDE {2400+2200
19 | X28491] 1 | MOUNT, GEAR BOX X24507 | 1 | SHIELD, LH. UNE SHAFT INSIDE (2400)
18 | %02564 NUT, 1/4" HEX HD. [LOCKING} 5 | X24517| 1 | SHIELD, LH. LINE SHAFT QUTSIDE (2400+2200)
17 | X0118] BOLT, 1/4" X 5/8" LG. HEX HD. X24516] 1 | SHIELD, R.H. UNE SHAFT INSIDE (2200) .
16 | X14403| 4 | LATCH, HOOD X24516] 1 | SHIELD; LH. LINE SHAFT INSIDE {2200}
15 | X28473| 1 | SHIELD, LH.END - - 114 [x02475] - |- NUT 5A16*HEXHD (LOCKING}
14 | x28472( 1 | SHIELD, RH.END 3 | X01597 ' | FLAIWASHER 516" ' .
13 | x01207] | .BOLT, 3/8" X 1-1/4" LG, HEX HD. 2 | %0185 BOLY, S X VLG HEXHD. =
12 | x28467| 1 | PANEL, LH. BOTIOM END e Lo
11 | X28466| 1 | PANEL RH, BOTIOM END ; | X28006] 1 | HOUSING, MAN (2600)
10 | x01598 FLATWASHER. 3/8" X28006] 1 | HOUSING, MAN (2400} -
9 | X02496 'NUT, 3/8" HEX HD. LOCKING) %280041 1 | HOUSING, MAN (2200)
TEM | PART NO.| QlY, - _DESCRIPTION MEM| PARTNO.  Q@TY.| - '  'DESCRIPION . - .
) N B 91295 REVISED g MAIN HOUSING O
LZERSY e | oeamoN G e w | MODELS 2200-2400-2600 f“’“‘“‘.‘gé‘gmm

15




8 | X01206 BOLT, 3/8° X 1* LG. HEX HD.,
7 | X17307{ 1 | SHIELD, GEARBOX - ‘
X26190| 1 | SHIELD, R.H. LINE-SHAFT INSIDE (2660).
24 ;| XO1602 FLATWASHER, 5/8" X26192| 1 | SHIELD, RH. LINE SHAFT OUTSIDE (2650)
23 | 01640 LOCKWASHER, 5/8" 6 | x28194| 1 | SHIELD, LH. LINE SHAFT INSIDE (2650)
22 | 0129 BOLT, 5/8° X 2 LG. HEX HD GR.6 X28191 ] 1 | SHIELD, LH. LINE SHAFT OUTSIDE (2650}
21 | XO2546 NUT, 5/8* HEX HD TOPLOCK GR.8 X28193 | 1 | SHIELD, RH. LINE SHAFT INSIDE (2650)
20 | X01290 BOLT, 5/8" X 1-1/2* LG, HEX HD X26195| 1 | SHIELD, RH, LINE SHAFT QUTSIDE (2650)
19 | X28491| 1 | MOUNT, GEAR BOX \ - _ '
18 | X02564 NUT, 1/4* HEX HD. [LOCKING) 5
17 | XOmé1 BOLT, 1/4" X 5/8" LG. HEX HD.
16 | X14403| 4 | LAICH, HOOD .
15 | X28473| 1 | SHIELD. LH.END 4 | XO2475 NUT, 5/16" HEX HD, (LOCKING)
14 | x28472| 1 | SHIELD, R.H. END 3 | XO1597 FLATWASHER, 5/16" ©
13 | XO1207 BOLY, 3/8" X 1-1/4"' LG, HEX HD. 2 | XO1185 BOLT, 5/16* X 1* LG, HEX HD.
12 | X28467| 1 | PANEL LH, BOTTOM END X28142] 1 [ HOUSING, MAIN (2650)
11 | X28466. 1 | PANEL RH.BOTTOM END 1 R
10 | XO1598 FLATWASHER, 3/8"
? | X02496 NUT, 3/8" HEX HD. (LOCKING) .
ITEM { PART NO.| QIY, DESCRIPTION {IEM| PART NO.| Qry. DESCRIPTION
B [91205 REVISED o 1o - MANHOUSING =~ [RMO. 2008
REV.| DATE oeceonor o e | MODELS 2650 me"gé%‘omgz




B . _ e |
8GV8Z N 1,01 HY ¥INIIHO 1L 1139 | e =
96 /gL ¥ - o -
WG oo | - | sl &
Q. hwwa |- Ed e su_u...up!:ﬂ.:(mmb L
TVHIONGA | ‘@) CASSY TN IS O1 JAA |
L {0 13k GHVONVIE| -
ZS:? mon| I
- ‘ WD |
(792 /L imvoeN
5T 01 29 GH XIH_inN AT I W 2
_GX¢9 - OH X3H 1108 L0EL L 12
__@J%_1vid 43HSWA| 860 138 0%
TdN"B/1 93140 |  CCE¢ L[ 6t
Ezlnﬂlmam_u_ (-3 I O
BT 3%H INIT 35V 68lve | L4 @
__ONIHSNA adld| ___gorzl L] 9
TS XE . GH X3H 106 g9zl 11T ¢
} : W01 SINID T TIVRL, ¥
_ 01 >w3:.mlm WL XAt I
9I7E T X 29~ X P/1 [ ONIHSNE 685¥2 21 -3
_ TEWO1_9318nrav 92841 L
T UINNT 4 IV HINTIND 11 L8SYZ 0
—  NOISSIYINCD_ON 1¥dS 919 6
U3 LNO . 4 TVH NINIIRD 14 789¥3S B
H 4 ONf - LE-B/S QH X3H 1NN 969 L i
_ __¥3ddh B3I LSNFAY. 5788l t 9
¥OT1 0L ¢/L QN %3H InN 6892 [ I R
TINNVHO SN 1 INNOA ¥Z88. i v
¥O071 dO1 8 /€ GH X3H_IAN. 102 a3a| €
L. X8/8 GH X3H 1108 90CZL | 43| ¢ o .
- /L s X 2T/l QH X3H 104 | e9e & b o y 0592 HOd4 d3sviiad 96721
gever | T NOIIdWOSH | ON 1ava | AD |RaLi T T [} ] NG 1§ TATH FIva

s - - - - -




21 | %02475 NUT, 5/16" HEX HD TOPLOCK
20 | XO1597 FLAIWASHER, 5/16" 8 | X20092] 2 | BEARING, 1-3/4" 4-BOLT (1800 - 2400)
19 | 01185 BOLT, 5/16° X 1" LG, HEX HD 7 | X02291] 2 | ‘ZERK. 1/8° NPT
18 | XO2546 NUT, 5/8" HEX HD TOPLOCK 6 | X12333| 2 | COUPLER, 1/8"NPT
17 | X01290 BOLT, 5/8" X 1-3/4" LG. HEX HD 5 | X24179| 2 | HOSE, GREASE LINE (1/8° X 30" LG))
16 | 02539 NUT, 1/2* HEX HD TOPLOCK X31556 | 2 | LINE SHAFT 1.25 X 142° LG (2500}
15 | XO01600] 8 | FLATWASHER, 1/2" X24483 | 2 | LINESHAFT, 1.75" X 134" LG. (2400)
14 | xo01249 BOLT, 1/2* X 1-1/4" LG, HEX HD. 4 | X28882| 2 | UNE SHAFT, 1.76"X 126 LG. (2200)
13 | %24223| 2 | PIATE, MOUNTNG
12 | X16895| 2 | BEARING, 2" 4-BOLY
11 | X24203| 2 | SLEEVE, 1-3/4"
10 |_X025646 NUT, 5/8" HEX HD TOPLOCK 3 | XO2408| 4 | KEY, 38 X2/Fle.
T 7 1 Xi2911] 2 | KT, CROSS & BEARING {NOT SHOWN)
9 | XO129 BOLT, 6/8° X 2* LG 1 | X24239 |3 | UJOINT, 1-3/4" (2200 - 2650)
| mEM | PART NO.| @Y. "~ DESCRIPTION MEM| PART NO.| QTv. . DESCRPION
: » B |91398 P} 11605 DRIVE LINE ASSEMBLY ~ ~ [REENO. __zo21)
W e = MODELS 2200-2500 | " 8C800106

18




P

21 | X02475 “NUT, 571" HEX HD TOPLOCK

20 | X01597 FLATWASHER, 5/16° 8 | X20092] 2 | BEARING, 1-3/4"4-BOLT (1800 - 2400)
19 | X01185 “BOLT, 5/16° X 1*LG. HEXHD - 7 | X02291| 2 | ZERK @ NPT
18 | XO2546 NUT, £/8* HEX HD TOPLOCK 6 | X12333| 2 | COUPLER, 1/8" NPT
17 | x01290] | BOLL 6/8' X 1-3/4° LG. HEX HD 5 | X2a179] 2 | HOSE, GREASE UNE (/"X 30°LG.)
16 | %02539 NUT, 1/2" HEX HD TOPLOCK X24178| 2 | HOSE, GREASE LNE (.18" X 10°1G.)
15 | x01600 FLATWASHER, 1/2* X28498| 4 | LINESHAFT1.75 X151"LG =
13 | x24223| 4 | PLATE, MOUNTING _ 4
12 | X16895| 4 | BEARING, 2* 4-BOLT
11 | X24203| 4 | SLEEVE, 1-3/4°
10 |_X02546 NUT, 5/8" HEX HD TOPLOCK 3 ¥02i08] 4 | KV, IE X271,
— 2 | X13511] 2 | K, CROSS & BEARING (NOT SHOWN]
9 | XO1291] | BOL, 5/8'X2'LG" 1 | X24239| 2 | UNONT, 1-3/4 ,
IMEM | PART NO.| QITY, - . DESCRIPTION MEM| PART NO.| QTY. | : DESCRIPTION -~ "~ -
| anry REVISED peltiem T DRIVE LINE ASSEMBLY @ﬂ‘
i TSR e —| © MODELS 2660 P 500106

19




X28184| 1 | ROCKSHAFT,R. H, (2650)
A g |-X31866[ 1 | ROCKSHAFT, R. H, {2500)
. X24496 | 1 | ROCKSHAFT, R. H. (2400)
16 | X24301| 1 | BAR, ROCKSHAFT SPLICE X28046] 1 | ROCKSHAFT, R. H, {2200)
14 | %01298 BOLT, 5/8" X 3-3/4" LG. HEX HD. ; [X28495 ] 1 | MOUNT L R. CYLINDER 2680
13 | XO1779 NUT, 1* HEX HD TOPLOCK X24315| 1 | MOUNT, L H. CYUNDER 2200, 2400, 2500
12 | X01354 BOLT, 1" X 3.25" HEX HD 6 | 01295 BOLT, 5/8" X 3" LG. HEX HD. '
11 | x24276| 2 | ARM, CLEVIS 5 | X24271[ 8 | BEARING, ROCKSHAFT
X28185 [ 1 | ROCKSHAFT, L H, (2650 4 | %01291 BOLT, 5/8° X 2* HEX HD.
jo LX31867| 1 | ROCKSHAFT, L H. (2500) 3 | X02546 NUT, 5/8° HEX HD TOPLOCK
X24497 | 1 | ROCKSHAFT, L H. (2400) 2 | X01290| | BOAT, §/8°X1-3/4" HEXHD,
X28047 | 1 | ROCKSHAFT, L H. (2200) q 1 X28494 [ 1 | MOUNT R H CYLNDER 2650
9 | x24282! 2 | SPACER, LOWER X23414 [ 1 | MOUNT, R. H. CYLINDER 2200, 2400, 2500
EM | PART NO.| QITY. ~__DESCRIPTION MEM| PARTNO.| @TY.] . _DESCRIPTION
B |91395 REVISED UE, L2796 - ROCKSHAFT [RERNO.__ 20214 -
o o T e L MODELS 2200-2650 | " SC.E00108




%24499

2 | ROD, HINGE (24 FT. UN)
%24498 | 2 | ROD, HINGE {22 FT. UNM}
%28451| 2 | ROD, HINGE (26.5 FT. UNM) : -
%31556| 2 | ROD, HINGE (25 FT. UNM) o | X28450 GUARD, HINGING 5 5/8
X28045 GUARD, HINGING 11 3/8
1 | X01850] 2 ! PN, 1/8°X 1" LG. ROLL
PART NO.| QTY. DESCRIPTION MEM| PART NO.| QTY. : _ DESCRIPTION 3
08| 1-13-98 ’ . NO. 20206
. e, Tt e oo esr ] HINGING GUARD & ROD lmwgcngm] ©

21




DMA SBAINY
DNIDVAYUNS QYUVH /M OPYIC | DNIDVAYUNS AYvH /M IEErT
DNIDVAYNS AuUVH O/M 69592 DNIDVAYUNS AYVH O/M LEZHT
D4INY 2dIS D4INY ND .S
olls
t *

T
\ » A

"V1Q .8/1-)
* | | ¢v\~&
n9H6Z Uq | |

* vidu—/




/4,

HOLE FOR 1-3/4" 1000 RPM PTO.

i+ USE THIS ADJUSTMENT MOUNTI —
. HOLEFOR1-3/8"1000RPMPTO. . .. - . -

USE THIS ADJUSTMENT MOUNTING
- HOLE FOR 540 RPM PTO,

TO ORDER A COMPLETE PULL TYPE HITCH
(TEMS 1 & 5), USE PART NUMBER X24283.

TEM #6 (X10520) IS INCLUDED WITH TONGUE
HITCH, BUT CAN BE ORDERED SEPARATE.

XOV637 NUT 3/8" HEXHD,

NUT, /4" HEX HD. LOCKING) 1
XO1641] 1 | LOCKWASHER, 3/4°
1
1

BOLT, 3/4" X 2-1/2" LG, HEX HP.
SWIVEL, MALE {INCLUDED W/TTEM #5)
X24284 HITCH. TONGUE

ITEM | PART NO. ' DESCRIPTION ITEM| PARTNO.| QTY. DESCRIPTION

7 . 8 {91295 REVISED [d—m o ' E—w e ?
A ¢ REY | DA DESCRFION OF REVISION M:; : PULL TYPE HIICH DMWNGS&%OUHO

23

8 | x01777
7 | _X01313
6 | X10520
5

X01320 BOLT, 3/4" X §' LG, HEX HD.

el L AR

X24295 TONGUE, ADJUSTING

g...u-lo.o.




)
“‘ )
) (3)
NOTE:
TO ORDER A COMPLETE RATCHET JACK
ASSEMBLY, USE PART NUMBER X12267.
4 X129521 1 HQUSING, MAIN )
7 X12954( 1 FINGER, RATCHET 3 2 PIN, 1" DiA. [INCLUDED W/JACK}
6 | X12956] 1 | RANDLE 5 4| CLE FAR PIN (INCLUDED W/JACK]
5 X12953 | 1 RATCHET 1 X12951 ? SCREW YOKE ASSEMBLY:
ITEM | PART NO.| QY. ~ DESCRIPTION TEM] PART NO.| @IV, DESCRIPTION ___
' 18 loism REVSED o | RAICHET JACK ASSEMBLY | i
REV.] OAE CERCRPTON OF REVISON |1y T8 . SC500112




>

I
-

4 X20853 | 1 BAR, SPACER 2 | X2a384 | 1 PIN, HITCH

3 X20852 1 TUBE, MOUNTING 1 X20855 1 STAND, JACK
ITEM | PART NO.| QTY. DESCRIPTION fTEM| PART NO.| QTY. DESCRIPTION
_ x| 2-23-85 .REFi N0 20225
B [5-13-95 REVESED h T JACK STAND 'DRM'IMG my SC500143

REV. | DATE DESCEPTON (F REVEGH | TS

1
1

1

1

1

1

1

1

1

1 \
1

i

1

1

1

i

i

1

i




NOTE:

- TO ORDER A COMPLETE CASTER WHEEL ASSEMBLY
(ITEMS 1 - 31), USE PART NUMBER X20007.

TO ORDER A COMPLETE CASTER ASSEMBLY
{ITEMS 13, 14, 15), USE PART NUMBER

X18232.
16 | XO1206p 2 BOIT, 3/8" X 1* LG, HEXHD.
31 | X08125] 1 | WHEEL 15" X 6" 6-BOU (NOT SHOWN) 15 | X18888] 2 | BUSHING, 2 TENSON
30 | X18887| 1 SPACER 14| X02291| 1 ZERK, 1/8" NPT GREASE
29 | X18935| 1 HUB, &-BOLT W/CUPS 13 | X18884] 1 HOUSING, CASTER
98 | XO2605] & | NUT, WHEEL 12 | X18182] 1 | LINK. CASIER BOTIOM
27 | XO2604] & STUD, WHEEL 11| X18192 2 PIN, SHORT PIVOT
26 | XO7598i 2 CUP. BEARING 101 XO1697| 8 NUT, 374" HEX HD,
25 | X18900] 2 CONE, BEARING g i XO1441] 8 LOCKWASHER, 3/4"
24 : X18934| 2 SEAL 8 | X18191) 2 PIN, LONG PVOT
23 | Xi8905| 1 SPACER 7 AO1325 8 BOLT, 3/4" X 8" LG, HEX HD.
22 | XO2048 1 PN, 5/32° X 2-1/2" LG, COTIER b X181751 2 PLATE. MOUNTING
21 XO1754; 1 NUT, 1" CASTLE & X181771 1 ANGLE, LH. MOUNTING
20 | x18891( 1 SPINDLE, 1-1/2° DIA. X 13-1/2* LG, 4 X18181 1 LINK, CASTER.TOP
19 | xiggee| 1 FCRK, CASTER 3 X18176| 1 ANGLE, RH. MOUNTING
18 | XO2496, 2 NUT, 3/8" HEX HD. {LOCKING) 2 XO1605 5 FLATWASHER, 1° -
17 | X18893| 1 BRACKET, RETAINER 1 X02591 4 NUT, 1" UNF HEX HD. (LOCKING)
MEM | PART NO.| QTY. DESCRIPTION TEM| PART NO.| QTY. DESCRIFE‘%N ' ;
> B |niass REVISED o ' e
- Wy REV.| DWE DESCIFION OF REVRGH :'; CASTER ARM ASSEMBLY lﬁkw?c%am] 14




0| 60158 | 2 | MOUNT, PNOT
3 | X01777 | 6 | NUT, 3/& HEX HD. (LOCKING)
8 1 X01346 | 3 | BOL, ©* X 4~1/7 L. HEX HD.
TR
3 | X01609 | 4 | FLAT WAGNER 1,37 5T 60168 | 1 | TUBE, (NKAGE
& | %1723 | 2 | PN 1-7/16° X & L&, 27 X01778 | 3 | NUT, 1 HEX HD. {LOCKING)
13 | 424370 | 2 | PN, 1" X 3-1/2° 16,
12 ¥02Z584 5 PIN, 7/18° X 2" LYNCH 2 X17303 2 PIN, 1-1/4" X 4-1 /8' LG
T x01243 1 & | BOLT, 3/& X 2-1/7 LG HEX . T a7 | 1| A FRAME
fTEM | BART NO. [ QTY. DESCRIFTION TEM | PART NO. | QTY. DESCRIPTION ‘
B [s-13-25 REVSED E Lo FULL MW;?;,’&:L_
ST e =7 1 NVENTIONAL SHREDDER 2200-2650 - 56500115




11 | X02545 | 14 | NUT, 3/3° HEX HD. TOPLOCK
10 | X01620 | 14 | FLATWASHER, 5/8"
15 ] Xx24380 | 1 | SHM, 1/2° g | X01281 | 8 | BOLT, 5/8° X 2-1/2° 1G. HEX HD
X24487 | 2 | TUBE, MOUNTING (2400) 8 | X24404 | 2 | SHIM, 1/4°
x24485 | 2 | TUBE, MOUNTING {2200) 7 | X24403 | 2 | SHIN, 10 CA
g4 | X24371 1 2 | TUBE, MOUNTING {2000} § | X24402 | 2 | SHM, 3/16°
X24372 | 2 | TUBE, MOUNTING {180C} 5 | X01777 | 6 | NUT, 3/4" HEX HD. TOPLOCK
X24400 | 2 | TUBE, MOUNTING (1500} 4 | X01313 | & | BOLT, 3/4" X 2-1/2" LG. HEX HD.
x20968 [ 2 ! TUBF, MOUNTING {1200) 31 X17298 | 2 | PIN, 1-7/16" DIA X §" LG.
13 | X01292 | 4 | BOLT, 5/8° X 2-1/4" LG, HEX HD. 2 | X02584 | 2 | PN, 7/16" LYNCH
12 | X01289 | 2 | BOLT, 5/8" X 1-1/2" 1G. HEX HD 1 ] X60161 | 1 | HITCH, 2-PONT
ITEM | PART NO.| QTY. DESCRIPTION ITEM| PART NO.| QTY. DESCRIPTION
3 leies KBS sl soen SEMI-MCUNT PARTS  [io__ il

IR T = CONVENTIONAL SHREDDER |0 500116




NOTE:

10 ORDER A COMPLETE WHEEL ARM ASSEMBLY e e
(MEMS 1,2, 3,4,5/6,7,8,9,10,11,12, ~ =~
13), USE PART NUMBER X28423

O OB N CONPLETE DU AR AR =~ -+
(TEM 79, NOT SHOWN), USE PARTNUMBER ~~ *
X21490.

TO ORDER A COMPLETE HUB AND SPINDLE ASSEMBLY
(TEMS 5, 6, 7, 8,9, 10, 11, 12),

USE PART NUMBER X18240° = -

2 | xo2s7) 1 BOLT S5 X3WERSE

21 X02539( 1 NUT .5 HEX HD TOP LOCK

20 X18241 1 SPINDLE

19 X21490 _ 1 _DUALWEELARM ASSEMBLY {NOT SHOWN} 9 X12441| 1 HUB, &-BOLT W/CUPS :

18 08125 1 | WHEEL 15" 6-BOLT [NOT SHOWN) 8 | XO908% & BOLT, 1/2%20 UNF X 1- 1!2' LG. WHEE!.

17 X15354! 1 BOLY, WHEEL ARM 7 X022846| 1 ZERK, 1/4"-28 -

16 | XO1602 2 FWWASH_ER. &/8" 6 | XO6663] 1 | CUP OUER

15 | XO1640| 2 LOCKWASHER, 5/8* 5 XO6665: 1 CONE, OUTER

14 XO1696] 2 NUT,. 5/8* HEX HD. 4 XO01605! 1 FLATWASHER, 1*- -

13 284251 1 ARM, WHEEL ' 3 X754 1 NUT, 1"CASTLE -

12 X06572] 1 SEAL GREASE 2 xQ2048| 1 PIN, §/32" X 2-1/2" LG, COTIER

i1 XO&573| 1 CONE. INNER ] X124421 1 CAR HUB WfZERK

10 X04&574| 1 CUR INNER X06&bss| 1 CAP HUB }

[TEM | PART NO.| QY. DESCRIPTION REM| PART NC.| QIY, S DESCRIPTION
- > B 19-1308 REVISED BAE ""_”: | WHEEL ARM ASSEMBLY REF. NO. __ 20219
> 4 A IR R T T REMOVABLE FARES0117

29




SIDE KNIFE

wiem 10" DIA. CYLINDER ASSEMBLY iﬁ\m@ 0

MODELS 2200 - 2650 $C800141




GRASS RENG FULL i,

. BUSHING .66 X 1 0)(256'

" CUP KNIFE O :
NUT .62 TOG LOCK

. :BUSHING .66 1T.OX.75 .=~ ¢
SIDE KNIFE _

BUSHING .66 X 1. 25X 88‘

- BOLT, 62X4GR8 o

" 'BELT 3€C 90 Co
PULLEY Yé&*" GROOVE -

- KEY.37X.37X25

..;..:BUSHING QD. 1.75, 37KVW

' PULLEY 10.5* 3 GROOYE -

| 'BUSHING Q@D 2.18 .5 KWy

NUT.62TOPLOCK = -

‘1. BOLN,&2X%2 v

- BOLT 31X 1.0 . -

" CLAMP GREASE HOSE RN

" BEARING STFFNER = -

-~ BEARING 2.18 4-BOIT ECCENTRIC LOCK

" NUE.31 TOPLOCK . .

- FLAT WASHER .31

- BOT.ATX1.25

- GRASFRING 10 SPUT

" NUF.37 TOF LOCK R

. FWWASHER a7 B
BOLT .37 X_1.25 .

SHIELD GREASE LINE tH |

- SHIELD'GREASE LINERH . -7 -

J GRASE HOSE-'.I‘BJX-QI-.S EREF N
BOLT 62)(3
BEARIN2184BOLTWSETSCREWLOCK :
NUT .5 X TOP LOCK '
BOUSXT1.25 -

- MIDBEARING PLATE =~
GRASE FIG .12 STRAIGHT
5X5X25 .
LOCK WASHER .62 .

BOLT 62X 2 GRB FINE THREAD: |

- COUPLER QUIER.” -~ -
ROTOR OUTER 26.5' _

T ROTORQUIER 254 .~
ROTOR QUTER 24"

ROTOR OUTER 22' -
" ROTOR INNER 26.5'
ROTORINNER: 25"
ROTOR INNER 24'
ROTOR INNER 22' -
MEM| PARTNO.| L - DESCRIPTION

i Alo2098 |  ORGINALRELEAS: |[2nr*S% 10" DIA, CYLNDER ASSEMBLY %
RS DAE DESCRIFION OF GEVERON ] W8 MODELS 2200 - 2650 . SC500146

‘ 31

g
5
;;g;@-gazésa;e;s@asze@gmusg;;gg;;@

8|8
tr{b e
et Y
oimalm

8
N
N
0o
-—t

S
&
é%%%gg%gggmmmm&

™

N S N Il N BE BE IS D BN Iy B B B BB s B B ..
-
bl
5
2
|




NQIE: .
TO ORDER A COMPLEIE 1000 RPM F1O

e oo = ) 1969 (9 (3

7O ORDER A COMPLETE TRACTOR HALF GUARD (ITEMS

10 ORDER A COMPLETE TRACTOR HALF PTO W/SHIELD
(TEMS 13, 15, 16, 18, 20, 21. 23, 36}, USE PART 18, 20 21, 23), USE PART NUMBER X27074.
NUMBER X27072. ' O ORDER A COMPLETE IMPLEMENT HALE GUARD (TEMS
TO ORDER A COMPLETE IMPLEMENT HALF FTO W/SHIELD 17.19, 20, 22), USE PART NUMBER X27075., |
JTEMS 11.12,14, 17,19, 20, 22), LS PART NUMBER O ORDER A COMPLETE TRACTOR HALF: PTO W/O SHIELD
: (EMS 13, 16, 16, 36), USE PART NUMBER X27070.
19, 20, 21, 22, 23). USE PART NUMBER X27076. (TEMS 11, 12, 14), USE PART NUMBER X27071.
36 | X18682| 1 | YOKE, OUTER TUBE 18] 8707 1 [ OBEARiNG,S-‘?-U L
35 | 23077 2 | CLOSING PLATE HALF 17 | X27069] 1 | TUBE, CMSAFETY. (IWLEMENT HALFJ
34 | X23076| 1 | RING, SCREEN 16| X18700] 1 | NULRNG .
33 [ 27041 1 | HUB (CLUTCH INNER) 15 T 27066 1 | TUBE. CM CARDAN (TRACTOR HALF)
32 | 23079 1 | CRCLP (SNAP RING) T4 | %27067| 1| TUBE, CMCARDAN (MPLEMENT HALF)
31 | %27040| 1 | CLUICH OUTER BODY 13 | X18714] 1 | PIN, FLEXIBLE
30 | X27043] 1 | PMOT PIN ASSEMBLY 12 | X18683] 1 | YOKE, INNER TUBE
20 | X27042 | 1 | RACHET W/SPRING T | x18715] 1 | PN, FLEXBLE
28 | 27039 | 1 | ZERK, GREASE NIPPLE 10T x27036 | 1| GIUTCH, FREE WHEELRAZIA
27 | %23061| 8 | CIRCLP {SNAP RING) 9 T X18676] 2 | CROSS JOURNAL COMPLETE
26 | X18716| 2 | ZERK GREASE NIPPLE 8 | X18732| 1 | YOKE, 1-9/8"- 2]
25 1 x18702| 1 HUB [ROTARY LATCH) 7 X27075( 1 GUARD, HALF (IMPLEMENT END}
24 | Xig722! 2 PUSH BUTTON COMPLETE & X27074| 1 (GUARD, HALF {TRACTOR END)
23 | X27068 | 1| TUBE, CM SAFETY (TRACTOR HALF) 5 [ 27071 1| SHAFT, IMPLEMENT HALF W/O SHIELD
22 | %27032| 1 I.CONE SETS, F8-9 4 xXe7070| 1 SHAFT, TRACTOR HALF W/O SHIELD
21 | x27036 | 1_| O.CONE SETS, F8-9 3 | "X27073] 1 | SHAFI, IMPLEMENT HALF W/SHIELD
20 | X18704] 2 | CHAIN COMPLETE 2 | 270721 1| SHAFT, TRACIOR HALF W/SHIELD
19 | X18708| 1 | LBEARING, 8-9-0 1 x27076 | 1 | SAFETY GUARD COMPLETE
MEM| PARTNO.| QIY. . DESCRIPTON TEM| PARTNO.| @IY.| ~ DESCRPTION .
' - Aless]  oncaLREEass  PE%11.3/8.21 PTO RA2 (1000 RPM) | [ReclC - 70
M Rev| DR | . DESCRETION OF REVON 5 " -PULLTYPEUNTT - T SC500152

32




JO ORDER A COMPLETE 1000 ReMPTO. ./ /.
W/OVER-RUNNING CLUTCH, USE PART |
NUMBER X27025, -

T© ORDER A COMPLETE IMPLEMENT HALF ‘F’TO WISHIELD

(TEMS 11,12, 14, 17, 19, 20, 22}, USE PART NUMBER
ors,

TOORDERACOMPETE SAFEIYGUARQ {ITEMS 17 1a
19, 20, 21, 22, 23), USE PART NUMBER X27076.

70 ORDER A COMPLETE TRACTOR HALF GUARD (TEMS
o ORDER A OQMPLErE“ IMPLEMENT HALF

(ITEMS 13 15, 16, 36],USEPARTNUMBERX27077

T (o) ORDER A CQNPLETE IMPLEMENT HALF PTQ WIO SHIELD
(MEMS 11, 12,-14), USF. PART NUMBER X27ﬂ?1 L

18 2021, 23), USE PART NUMBER X27074.

17,19, 20; 22), USE PART NUMBER x27075 S
10 ORDER A COMPLETE TRACIOR HALF PTO WIO SHELD

I
-]

36 [ X868z 1 YOKE,OUTERTUBE X18207| 1 --OBEARING, 890

35 | X23077 | 2 | CILOSING PLATE HALF 17 | X27069 | 1 | TUBE, CMSAFEIY [WIPLEMENTHAI.FI

34 | X23076 | 1 | RING, SCREEN . 161 x18700] 7 [ ‘NUTRNG . .

33 | X27041 | 1 [ HUB(CLUTCHINNER) | - 18°F X270861 ¥ 1 TUBE: CMCARDAN{IRACIORHAU:)

32 [ X23079 | 1 | CRCLIP [SNAP RING) 14 | X27067 [ 1 | TUBE, CMCARDAN[IMPLEMENT muq

31 | X27040 | 1 | CLUICH OUTER BODY 13| X187Y4] 1 | PINJFLEXBLE - - .

30 [ X27043 7 1 | PMOT PIN ASSEMBLY - 12 | X186B3 |1 | VOKE,INNERTUBE =~ =

29 | X27042 | 1 | RACHET W/SPRING 11 | X18715] 1 | PN, FLEXBLE

28 | %27089 | 1 _| ZERK GREASE NIPPLE 10 | X27035| 1 | CILUTCH, FREE WHEEL RA2/8 -

27 | X23061 | 8 | CIRCLP (SNAP RING) 9 | 'Xi8676| 2 | CROSS JOURNALCOMPLETE

26 | X18716 | 2 | ZERK GREASE NIPPLE 8 | X2%084) 1 ! YOKE 1-3/4"-20-

25 | X18701 | ¥ |- HUB (ROTARY LATCH) -7 | X27075| 1 | GUARD; HALP(IMPLEMENTEND]

24 | X18722 | 2 | PUSH BUTTON COMPLETE 6 | X27074| 1 | GUARD, HALF (TRACTOR END} .

23 | 27068 | 1 | TUBE, CM SAFETY {RACTOR HALF) 5 | X27071| 1 | SHAFT, IMPLEMENT HALF W/O SHIELD .-

22 | x27032 | 1 | LCONE SETS, F8-9 4 | X27077] 1 | SHAFT, TRACIOR HALF W/O SHIELD.

21 | x27036 | 1 | O.CONESETS, F8-9 3 | X27073] 1 |  SHAFT, IMPLEMENT HALF W/SHEELD

20 | X18704 | 2 | CHAIN COMPLETE 2 | x27078| 1 | SHAFT, TRACTOR HALF W/SHIELD

19 | X18708 i 1 | 1BEARING, 8-9-0 1 | X27076| -1 | SAFEIY'GUARD COMPLETE -

TEM | PART NO.| QY. DESCRIPTION EM| PARTNO.| @IY.| . . DESCRIPTION. - i
2 [Ainiess|  oreNaRaEAs B0t 1-3/4-20 PTO RA2 (1000 RPM) W

REX | - DAIE DESCRETION OF REVEICN ™ - = PULL TYPE UNIT - on1ss |

33




NOTE: :
TO ORDER A COMPLETE 1000 RPM CV PTO

W/OVER-RUNNING CLUTCH, USE PART
NUMBER X27027.

TO ORDER A COMPLETE TRACTOR HALF CV PTO
W/SHIELD (TEMS.13, 15,16, 18, 20 21, 23,
28, 36, 38, 40), USE PART NUMBER X27063.

TO ORDER A COMPLETE IMPLEMENT HALF CV
PTO W/SHIELD (TEMS 11, 12,14, 17,19,
20, 22), USE PART NUMBER X27058.

TO ORDER A COMPLETE SAFETY GUARD (TEMS
17,118, 19, 20, 21, 22, 23), USE PART

TO ORDER A COMPLETE TRACTOR HALF GUARD |

(TEMS 18, 20, 21, 23), USE PART NUMBER
X27059.

TO ORDER A COMPLETE IMPLEMENT HALF
GUARD (FEMS 17, 19, 20, 221 USE PART
NUMBER X27060.

0 ORDER A COMPLETE TRACTOR HALF CV -
PTO W/O\SHIELD (ITEMS 13, 15,16, 28,
36, 40), USE PART NUMBER X27062. .

1O ORDER A COMPLETE IMPLEMENT HALF CV
PTO WO SHELD (TEMS 11, 12, 14), USE

NUMBER X27061. PART NUMBER X27056.
40 | X23011| 1 | CENTRAL BODY 20 | X18704] 3 | CHAN COMPLETE
39 | X18743| 1 | COMPLETE SHEL 19 | X18708} 1 | LBEARING, 8-90
38 | X18771 -1 1 DOWELS, RING NUT 18 | X18707| 1 | OBEARING.8-90 .
37 | .X23008! . 2 | CROSS JOURNAL ASSEMBLY TRACTOR HALF) || 17.| X27054] 1 | TUBE,CM SAFE'IY (IMPLEMENT I-IAI.F)
36 | X187491 -1 | YOKE OUTERTUBE 16| X18762] 1 | NULRING .
35 | %230771 2 | CLOSING PLATE HALF 15| X27061| 1 | TUBE CM CARDAN [IRACTOR HALF]
34 | X23076| 1 | RING, SCREEN 14| X27052] 1 { TUBE, CM CARDAN (IMPLEMENT HALF)
33 | X27041| 1 | HUB{CLUTCH INNER) 13| X18714| 1 | PNAEXBLE =~~~
32 i X23079| 1 | CIRCLIP (SNAPRING) 12| X18683] 1 | YOKE, INNER TUBE
31 | X27040| 1 | CWICH OUTER BODY 11| X187i15! 1 | PIN, FLEXIBLE
30 | x27043| 1 | PMOTPIN ASSEMBLY 10§ X27085] 1 | CLUICH, FREE WHEEL RA2/8
29 | X27042| 1 | RATCHET W/SPRING 9 | X18676| 1 | CROSS JOURNAL ASSEMBLY (IMPLEMENT HALF)
28 | X23004| 2 | 7ZERK, GREASE NIPFLE 8 | X18738| 1 | YOKE 1-3/8"-21RS
27 | x23061| 12 | CIRCLP (SNAP RING) 7 | X27060| 1 | . GUARD, HALF (IMPLEMENT END)
26 | X18716| 3 | ZERK, GREASENIPPLE 6 | X27059| 1 | GUARD, HALF (TRACTOR END)
25 | X18702| 1 | HUB(ROTARY LATCH) 5 | X27086| 1 | SHAFT, IMPLEMENT HALF W/O SHIELD
24 | X18720| 2 | PUSH BUTTON COMPLETE 4 | X27062] 1 | SHAFT, TRACTOR HALF W/O-SHIELD
23 | x27053| 1 | TUBE, CM SAFETY (IRACTOR HALF) 3 | 270581 1 | SHAFT, IMPLEMENT HALF W/SHIELD.
22 | X27032| 1 | LCONE SETS, F8-9 2 | X27063] 1 | SHAFT, TRACTOR HALF W/SHIELD
21 | X18766| 1 | O.CONE SEIS, N8-¢ 1 | X27061| 1 | SAFETY GUARD ASSEMBLY -~
HEM} PARTNO.| QIY, | DESCRIPTION ITEM] PARTNO.| @TY. [ DESCRIPTION
4 : N e e B T -
b RV DA DESCRPTION OF REVBION ™ -PUI.L TYPE UNIT U 000 RPM}- - SCBO001 55

34

- - - - - - - - -’ - - - :‘.‘- - - - - -



NOTE:; _ _‘
TO ORDER A COMPLETE 1000 RPM CV.PTO T ..

W/QVER-RUNNING CLUTCH, USE PART
NUMBER X27028 T

TO ORDER A COMPLETE TRACTOR HALF CV PTO
W/SHIELD (TEMS 13, 15, 16, 18, 20, 21, 23,
28, 36, 38, 40}; USE PART NUMBER X27065. -

1O ORDER A COMPLETE IMPLEMENT HALF CV
PTO W/SHIELD (TEMS 11, 12, 14; 1 '
20, 22J, USE PARTNUMBER’X27058‘-

10 ORDER A COMPLETE SAFETY GUARD (ITEMS
17,:18;19,.20, 21,:22, 23) USEPART .

7O ORDER A COMPLETE TRACTOR HALF GUARD

. (TEMS 18, 20, 21, 23), USE PART NUMBER
s T

70 ORDER A COMPLETE IMPLEVENE HAF

- NUMBER X27060.

70 ORDER A COMPLETE TRACTOR HALF CV

7 PIOW/O'SHIELD (TEMS 13; 15,
136,740}, USE PART NUMBER X27

PRI BER X27056.

GUARD (TEMS 17, 19_ 20, 22] USE PART -

16,28,

10 ORDER A COMPLETE IMPLEMENT HALF. CV
PTO:W/Q SHIELD (ITEMS | k1;.12,14), | USE

: NUMBER X2706_‘_,. L _

a0 ] xzaon] 1 [ CENIRAL BODY 20 | "3 L.CHAN

39 | X18743] 1 | COMPLETE SHELL 19 1 [ L.BEARING, 8—9—0

38 | X18771] 1 | DOWELS. RING NUT . 18 |, 1- | OBEARING,.8-9-0 . o

37 | X23008| 2 | CROSSJOURNAL ASSEMBLY [I‘RACTOR HALF) 17 1 | TBE.CM SAFEN (IMPLEMENT HALF]

34 | X18749| 1 | YOKE, OUIER TUBE' 16 1 | NULRING =

35 | x23077[. 2 | CLOSING PIATE HALF . 15 | 1. |7 TUBE.CM cmom amcm w;

34 | X23076] 1 | RING, SCREEN 14 1| TUBE, CM CARDAN (IIWLEMENT HALF)

33 | X27041] 1 | HUB (CLUTCH INNER) 13 1 | PIN,FLEXBLE .

32 | X%23079| 1 | CIRCLP{SNAPRING} - - 12 - |- YOME,: ININER TUBE

31 | X27040| 1 | CLUTCH OUTER BODY 11 1 | PIN,FLEXBLE. .

30 | x27043] 1 | PNMOTPIN ASSEMBLY 10 1 | CHUTCH, FREE WHEEL RA2/S - B

29 | X27042| 1 | RATCHET W/SPRING 9 1 | CROSS JOURNAL ASSEMBLY ﬂMPLEMENT HALF]

28 | X23004| 2 | 7ERK, GREASE NIPPLE 8 1 | YOKE 1-3/4*-20RS - L ,

27 | X18711| 12 | CIRCUP (SNAP RING) 7 1| GUARD; RALF. {IMPLEMENT END]

26 | X18716| 3 | ZERK, GREASE NIPPLE b 1 | GUARD, HALF TRACTOR END) -

25 | X18701| 1 | HUB [ROTARY LATCH] 5 1 | SHAFT. IMPLEMENT HALF W/O SHIELD -~ -

24 | X18721] 2 | PUSH BUTTON COMPLETE 4 1 | SHAFT, TRACTOR HALF W/Q SHIELD:

23 | x27053| 1 | TUBE, CM SAFETY (TRACTOR HALF) 3 1 - SHAFT, IMPLEMENT HALF W/SHEELD

22 | x27032| 1 | LCONE SETS, F8-9 2 1 | SHAFT, TRACTOR HALF WISHIELD -

21 | X18766| 1 | O.CONE SETS, N6-¢ 1 1 | SAFEIY GUARDASSEMBLY

MEM | PART NO.| Q1. .. DESCRIPTION QY| DESCRIPHON

' ; Z | A|nases|  ORGNALREEAS  [oein 1-3/4-20 CVPTORA2 - REENO. 2708

RRY | DNE DESCRITICN OF REVISCH L':u -PULL TYPE UNIT {1000 RPM])- mwré%ns%msa '

35



NOIE: L _

TO ORDER A COMPLETE 1000 RPM PTO
W/OVER-RUNNING CLUTCH, USE PART  (36) (7

NUMBER X27406. 16) (14) U2

TO ORDER A COMPLETE TRACTOR HALF GUARD (ITEMS

- TO ORDER A COMPLETE TRACTOR HALF PTO W/SHIELD 18, 20 21, 23), USE PART NUMBER X27048,
|

(ITEMS 13, 15, 16, 18, 20, 21, 23, 36), USE PART

r p § — - .
NUMBERX27046. . TO ORDER A COMPLETE IMPLEMENT HALF GUARD (TEMS
JO ORDER A COMPLETE IMPLEMENT HALF PTO W/SHEELD 17,19, 20, 22), USE PART NUMBER X27049.

(TEMS 11, 12. 14,17, 19, 20, 22), USE PART NUMBER TO ORDER A COMPLETE TRACTOR HALF PTO WO SHIELD
X27047. | (TEMS 13, 15, 16, 36), USE PART NUMBER X27044.
TO ORDER A COMPLETE SAFETY GUARD (TTEMS 17, 18, E EX :
1o 20,31, 23. 5 RF PART NOWBER Xa7050 T TR R o
36 1 X18682| 1 | YOKE, OUTER TUBE 18 | X1 BZO7 1 O.BEARING, 8-9«0 .
35 | X23077| 2 CLOSING PLATE HALF 17 | X27038) 1 TUBE; CM SAFETY (IMPLEMENT HALF}
34 | X23076] V | RING,SCREEN 16 | X18700] 1 | NULRING. ..
33 | X27041] 1 | HUB [CLUICHINNER) 15 X27033] 1 | TUBE, CM CARDAN (TRAGTOR HALF)
32 | X23079( 1 CIRCLP (SNAP RING) 14 | X27034: 1 TUBE; CM CARDAN {IMPLEMENT HALF)
31 | X27040| 1 | CLUTCH OUTER BODY 13| X18714] 1 | PIN, FLEXBLE
a0 ; X27043] 1 PNVOT PIN ASSEMBLY 121 X18683| 1 | YOME, INNER TUBE
29 | X27042| 1 | RACHET W/SPRING 11| X18715] 1 | PN, FLEBLE
26 | x27039] 1 | ZERK. GREASE NIPPLE 10 | X27035] 1| CLUICH, FREE WHEEL RAZ/8
27 | X230611 8 | CIRCLIP [SNAP RING) 9 | X18676| 2 | CROCSS JOURNAL COMPLETE
26 | X18716] 2 | 7ERK GREASE NIPPLE 8 | X23086! 1 | YOKE 1-3/4-20
25 | X18702] 1 | HUB(ROTARY LATCH) _ 7 | X27049] 1 | GUARD, HALF (MPLEMENT END}
24 | x18722) 2 PUSH BUTTON COMPLETE [+] X27048( 1 GUARD, HALF (TRACTOR END)
23 | x27037| 1 | TUBE, CM SAFEIY (TRACTOR HALF] 5 | X27045] 1 | SHAET, IMPLEMENT HALF W/O SHIELD
22 | X27032| 1 | LCONE SETS, F8-9 4 | %27044] 1 | SHAFT, TRACTOR HALF W/O SHIELD
21 X270356( 1 O.CONE SETS, F8-9 3 X27047 | 1 'SHAFT, IMPLEMENT HALF W/SHIELD
20 | X18704] 2 | CHAIN COMPLETE . 2 | X27046| 1 | SHAFT, TRACTOR HALF W/SHIELD _
19| X18708{ 1 LBEARING, 8-9-0 1 X27050! 1 SAFETY GUARD COMPLETE
TEM | PART NO.|{ QY. - DESCRIPTON MEM| PART NO.: QTY, DESCRIPTION
Alizoras|  omomaRmEass  [2ZEZ011-3/4-20 PTO RA2 (1000 RPM) RN 27406
| DAE DESCRRTIONOF REVISON | 18 SEMI MOUNT + FULL MCUNT UN SC500158




12 16/15 14) (13) (02
18 11
4
{h2) (37
O SRS
. a o)
19
9 )
20
12 i
B
O LETER YLD
NOTE: B {16111 SR
TO ORDER A COMPLETE E
GEARBOX USE PART NO _ ;ﬁ?n% %msmmnl
X21599, " IDENTIEICATION.
24 | %38299] 1 | OL COOLER 12 | X01206] 16 | BOW, 3/8° INCX 1" [G. HEXHD GR &
23 | X13038| 1 | BUSHING, 1/2°X 1/8" REDUCER lNOTSHOWN) 11| X17185| 2 | KEY, 3/8" 5@ X 1.46" LG,
22 | X13181] 1_| PLUG, 172" NPT PIPE (NOT SHOWN) 10 | X22619| 1 | SHAFL THRU B
21 | X13097| 1| PLUG, 1/8° NPT VENT (NOT SHOWN) 9 | X22264] 2 | SEAL OIL (NATA73448)
20 | X06697] 1 | PLUG, 1/4° NPT PIPE 8 | X22599| 2 | GEAR, 27TW/1.76°BORE.
19 | %22614] 1 | COVER, OPEN - 7 | x22595] 1 | HOUSING, SDEPORT
18 | X22604| AR.| SHIM, 007" (COVER] 6 | X22602] 1 | CUP BEARING (3730}
17 | X22603| AR.| SHIM,.007" (1,75 DIA. SHAFT) 6 | X17205] 1 CONE.;HEARING(3282].'z-.
16 | X22611| 3 | WASHER, 1.75°LD. X.179" THK, 4 | X08491 3 | CUR BEARING (28520 -
16 | X22606| 3 | RING, SNAP (5160 175) 3 | X11477] 3 | CONE, BEARING (25581)
14 | x22610] 1 | SPACER 2 | x22594] 1 | SEALOWL
13 | X22615] 1 | COVER, CLOSED T | %22620] 1 | SHAFL, PINION -
MEM | PART NO.| G, DESCRIPTION IEM| PART NO.| @IV, |- . DESCRIFTION
7 » Alsas98 | ORIGNALRREASE (2R GEARBOX - 1000 RPM o
M '
i RE.| OWE DESCRIPICN OF REVISON ™ (1:1 RATIO) 1500 ROTOR SPEED SC500147

37




8
12
7
21
1N e 5
3 / &l 6
/ -
LETTER *G" 1D, .
MAAAM
TO ORDER A COMPLETE _
GEARBOX, USE PART NO. 2 _ _
= —~ END OF PINION SHAFT
X21525. PAINTED GREEN FOR
IDENTIFICATION.
256 | X36299| 1 | OlL COOLER '
24 | X13038| 1 BUSHING, 1/2* X 1/8° REDUCER (NOT SHOWN) 12| 01208 16| BOL, 3/8" UNC X 1'LG. HEXHD GR. 5
23 | X13181] 1 | PLUG, 1/2° NPT PIPE (NOT SHOWN) 11| X17185| 2 | KEY,3/8"SQ. X 1.48"1G.
20 | X13097| 1 | PLUG, 1/8" NPT VENT (NOT SHOWN) 10| X22619| 1 | SHAFT, THRU
2t | X22600| 1 | GEAR 27T ' 9 | X22264| 2 | SEAL Ol (NAT473448)
20 | XO4997] 1 | PLUG, 1/4° NPT PIPE 8 | X22601; 1 | GEAR 207
19 | x226141 1 | COVER, OPEN 7 | x225951 1 | HOUSING _
18 | Xx22604| AR.| SHIM, .007" {COVER) 6 | Xx22602| 1 | CURBEARING (3730)
17 | x22603| AR.| SHIM, .007*(1.75" DIA. SHAFT) 5 | X17205| 1 | CONE, BEARING (3782)
16 | X22611| 3 | WASHER, 1.75'LD. X.179"THK 4 | x08491] 3 | CUR BEARING (25520)
15 | X22606| 3 | RING, SNAP (5140 - 175) 3 | X11477] 3 | CONE, BEARING (25581)
14 [ X22610| 1 | SPACER 2 | x22594] 1 | SEALOL -
13 | x22613| 1 | COVER, PLATE 1 | x22620| 1 | SHAFT, PINION
fTEM | PART NO.| QTY, DESCRIPTION TEM; PART NO.| QY. DESCRIFTION
- p Alvzos|  omonarmEas E2Z%-|  GEARBOX- 1000 RPM T
> 4 | o | omcwmovaremon e (111,35 RATIO) 2000 ROTOR SPEED BRB00149




JEp—

NOTE:

Z;\ID OF PINION SHAFT -

TO ORDER A COMPLETE
GEARBOX, USE PART NO.
X22501. . PAINTED ORANGE FOR . -
" IDENTIFICATION." v
25 | X36299] 1 | ONW COOLER . o _
24 | X13038] 1 | BUSHING, 1/2° X 1/8" REDUCER (NOT SHOWN) | [ 12 | XO1206] 15| BOLT, 38" INC X T IG, HEXHD GR. 5
23 | X13181| 1 | PLUG, 1/2" NPT PIPE (NOT SHOWN) 11| X17185] 2 | KEY 3/8*SQ X 1.46' 6. |
22 | X13097] 1 [ PLUG, 1/8° NPT VENT (NOT SHOWN) |0 ] x22619 1 [ SHAFLTHRU . .
21 | X22618] 1 | GEAR, 28T 9 | Xx22264| 2 ""SEAL,OI.(NAI473448]
20 | X06997| 1 | PLUG, 1/4° NPT PIPE 8 | X22617| 1 | GEAR 24T '
19 |' X22614| 1 | COVER OPEN -7 | X22695] 1. | HOUSING -
18 | X22604| AR.| SHIM,.007" (COVER] 6 | x22602] 1 CUPBEARiNG (3730}
17 | X22603| AR.| SHIM..007"(1.75" DIA. SHAFT) 6 | X17205] 1 | CONE BEARING (3762}
16 | X22811] 3 | WASHER 1.75°1D.X.179"THK. 4 | X08491] 3 | CUR BEARING (25520)
15 | X22606| 3 | RING, SNAP (5160 - 175) 3 | X11477] 3 | CONE, BEARING (25681)
14 | X22610] 1 | SPACER. 2 | X22594] 1 | SEALOL
13 | x22613] 1 | COVER PLAE 1 | X22620| 1 | SHAFY, PINION.
TEM | PART NO.| QY. DESCRIPTION _ MEM| PARTNO.| QTY.] DESCRPTION -~ |
g - A | 92795 ORIGINAL RELEASE. 22 e GEARBOX - 1000 RPM - J%—L
} Wi om | cecwmonoranmon  pwelna|(1:1.147 RATIO) 1750 ROTOR SPEE SC500150

39




NOIE: L ! |

TO ORDER A COMPLETE 540 RPM PTO
W/OVER-RUNNING CLUTCH, USE PART  (36) (75 :
NUMBER x27029 16) (14). (12

TO ORDER A COMPLETE TRACTOR HALF GUARD (TTEMS

TO IPLETE TRACTOR | _
ORDER A COM LT FTO W/SHIELD 18, 20 21, 23), USE PART NUMBER X27048.

(TEMS 13, 15, 16,18, 20 21, 23, 36), USE PART

- NUMBER X27048." - TO ORDER A COMPLETE IMPLEMENT HALF GUARD (TEMS
TO ORDER A COMPLETE IMPLEMENT HALF PTO WSHEELD 17,19, 20, 22), USE PART NUMBER X27049.
(TEMS 11; 12, 14, 17, 19, 20, 22), USE PART NUMBER TO ORDER A COMPLETE TRACIOR HALF FTO WIO SHELD
X27047. (TEMS 13, 15, 16, 36), USE PART NUMBER X27044. |
TO ORDER A COMPLETE SAFETY GUARD (TEMS 17, 18, ' Wi
19, 20, 21, 22, 23), USE PART NUMBER X27050. ﬁﬁgﬁ? ffﬂ'}”%%ﬁﬁ%”ﬁ;&ow O SHEELD

3% [ X1 8682 A YOKE, OUTER TUBE ) 18| X18707¢ 1 | O BEARING 3—‘?—0 o

35 | X23077| 2 | CLOSING PLATE HALF 17 | %27038| 1 | TUBE, CM SAFETY (iMPLEMENT HAU=)

34 | X23076! 1 | RING, SCREEN . 16 | X18700| 1 NUT, RING -

33 | %27041] 1 | HUB (CLUTCH INNER) 157 X27083| 1 | TUBE, CM CARDAN (RACTOR TR

32 | X23079| 1 | CIRCLP (SNAP RING) 14| X27034 | 1 | TUBE, CM CARDAN (MPLEMENT HALF)

N X27040] 1 CLUTCH OUTER BODY 13| X18714| 1 PIN, FLEXGBLE

30 | X270431 1 PIVOT PIN ASSEMBLY 12 | X18683| 1 YOKE, INNER TUBE

20§ X27042] 1 RACHET W/SPRING . 11| X18715| 1 PIN, FLEXIBLE . .

28 | X27039| 1 ZERI(. GREASE NIFPLE 10 | X27036( 1 CLUTCH, FREE WHEEL RA2/8

27 | X23061| 8 | CRCLP(SNAPRING] 9 | X18676| 2 | CROSS JOURNAL COMPLETE

26 | X187161 2 ZERK, GREASE NIPPLE 8 | X18732| 1 YOKE, 1-3/8"-6 '

26 | X18702| 1 HUB {ROTARY LATCH} : 7 1 X27049: 1 GUARD, HALF (IMPLEMENT END)

24 | X18722| 2 | PUSHBUTTON COMPLETE _ 6 ! X27048] 1 | GUARD, HALF (IRACTOREND) . -

23 | x27037| 1 | TUBE, CM SAFETY TRACTOR HALF) 5 | X27045| 1 | SHAFT, IMPLEMENT HALF W/O SHIELD

22 | 270321 1 | LCONE SETS, F8-9 4 | X27044| 1 | SHAFT, IRACTOR HALF W/O SHELD -

21 X27036:¢ 1 Q.CONE SETS, F8-9 3| Xx27047 1 1 SHAFT, IMPLEMENT HALF W/SHEELD -

20 | X18704] 2 | CHAIN COMPLETE 2 | X27046| 1 | SHAFT, TRACIOR HALF W/SHIELD -

19 | X18706| 1 L.BEARING, 8-9-0 1 X270801 1 SAFETY GUARD COMPLETE . - --

TEM | FART NQ.| QTY. DESCRIPTION TEM| PART NO.| QY. * DESCRIPTION :

> B |s1098 revseD [yt 1-3/8-21 PIO RA2 (1000 RPM) [0 27089
- i o o | ST ] - FULL & SEM-MOUNT - | 500157

40







Important—Read This First

The registration card is to be filled in completely and
promptly returned to factory. It provides a ready reference
to help you in securing parts and in answering questions
that you may have at a later date.

This card does not put you on a mailing list. Noris the in-
formation on the card made available to anyone else.

We urge the return of this card so that you will receive
maximum service benefits.

Where a separate instruction manual has been received
by the customer, a parts manual was sent with this
machine. |f you have not received the parts manual, ask

your dealer.
PLEASE
P RETURN
- THIS
Owner’s Name CARD
WITHIN
Dealer’s Name 7 DAYS

Serial No.

‘Warranty Registration Card

This torm must be filfed out and signed by customer at the time of delivery.
Product Model# . Serial #
Date of Purchase

Customer Name Dealers Name

Address Address

City City

State Zip State Zip

The above unit and operaltor's manual have been received by me and | understand and
have been thoroughly instructed by my dealer as 1o operator's manual content, equip-
ment care, adjustments, safe operation & explained and reviewed the warranty policy.

Owner's Signature




